set

(15448)

0%

Autorobot

—FINLAND OY—

SPARE PARTS LIST 2008-11-21
15448 Micro B, -set
No Code Description. Pcs
! 154101 5QT§;>\MQI }fé;ctional tower 1
2 45045127 Bushing D45/21 5=8 1
3 80122013 ( M20x80 Hex cap screw DIN931 1
4 2156101 /5 \162+"5i11 clamp 2
5 31563102 ( Wrenth for sill clamp 30 mm 1
6 31544102 Frame 1
/ 31544 N1 Support beam 1=1200 1
8 80014502\ M45 Hex nut DINSG34 2
g 31544103) Support screw M45-300 1
10, 31544109 Fastening plate 2
11\ 45070102 Bushing D65,/20 2
12 709160 Wrench AV-55.2/70 mm 1
13 80012001 M20 Hex nut DIN334-Zn 8.8 2
14 180506 490 Pneumatic/hydraulic unit 1
15 170028 673 Chain 2.5m 1
16 31544108 Boggie 1
17 80012001 M20 Hex nut DIN334-Zn 8.8 4
18 830006 PO 200/20R Wheel+mounting 12 MM 4
19 80122023 M20x100 Hex cap screw Din360-Znl10.9 4
20 31544110 Ramp 4
21 82002027 Spring for fastening plate 2
22 40045103 Mount ing 2
23 80130613 M6x40 Socked head cap screw DINSI2 8.8 2
24 45020111 Bushing 2
25 30852510 Corner bushing 1
26 80111604 M16x50 Hex cap screw DINS33 2
27 81116001 M16 Washer DINIZE 2
28 471024 Outer part of gripper 1
29 82002020 Spring 2
30 471025 Inner part of gripper 1
31 80122005 M20x70 Hex cap screw DIN931-Zn 8.8 1
32 81114001 M20 Washer DINSOZ21-Zn 1
33 6701018 Wheel stopper 50x100-700 mm Furn LK 2




